flal—-
\-(Ul“ﬂﬁh—m %
Haney OXV 160

MAS

'Gﬂss’“

O

f

&t Desrripeion. NOT Dasimricn Mo,
oparming pouitios. (Memding o hegdls) .

PLEASH QUOTE PART NUMBER
or Laft haod dlds from amding in

0

;

994 1o

GRASSMASTER 610
(b

r

A

?z;z

PAGE 4




o | EGrasg mastel, 1O L

Contmmmer §1G: Powered by: v
Handa DIV |60 f— : Y

S ! C:J-(b ' N BT oo .- i

f # -y b @ SRR
: ® - ) -
* R

EL

PLEASE QUUTE PARY' TMBER & Description, NOT Dinstion Ne, ,,
_Peeping ciigh o ket band gide from ' I opevating position (tading Cﬂ; %
“g st o i g



P 5. ";' g Gl_b IO “ J“‘:Wﬂ%;w% ! T
A ! é (O Kiwi Mowégé" T e%‘*lT
: CGo=emaste) () POBox 185 Kalyati
N R b O 'Ph 07-549.123% Aax 07+ 549 0393
‘{&AESMA)STER 610 www.kiwimower giitmnz .
*ﬂ-m‘t}g ® ; §3 o
l W - (
| Item Part Description Qty | Iten Part Description Qy
! “No No No No L
TRACTOR UNIT 30 850071 Shaft Assembly, LiRt f
31 B8S0156 Conector, Tie
1 gsoos2 Am, Comtrol 1 | 32 850164 Link, Lift (From) 1
2 850108 Bracket, Comtrol Am 2 |13 7292 G 2
3 750103 Screw, Grub 5/16"(x 3/8 1 | 34 750128 Nut, Nyloc M16 k]
4 850154 Togge Z |35 850121 Washer 3
5 850069 Handle Assembly o~ 1 | 36 750338 Bearing 3
6 880175 Link,Comrol (B50540)C0L 3 | 37 850128 Wheel Asscmbly, Rear
7 750237 Knob, Cantrol 3 | 38 830118 V Beit, A6 :
8 850099 Spacer, Rear Cover (Bolt) 2 | 39 8s0131 Pulley, Whea
9 754124 Bearing Assembl 2 | 40 750333 Bearing 2
@& 10 ss0123 mmuygm 2 | 41 850091 Haoger, Deck 4
‘1 850119 Lever 2 | 42 830188 Guard, Pulley 2
Iy 850166 Lever, Lift 1 | 43 850114 V Bait A26 1
..i'i 61 Lever, Rear Lift 1 | 44 B8S0104 Cover, Fron 1
“ 105 Cover, Side 2 | 48 850117 mﬂm 1]
118 169 Lever, Engage 1 | 46 754198 Vv B3 L]
.16/ 880172 Lever, Gear 1 | 47 8s0111 Asmn, Tehsion 3
1§ .2%0004 Panel, Control 1 | 48 850024 Subfrane 1
g 250187 Link, Fixed Engage Lever 1 (49 85013 Pulley, Engine 1
o geeiewies g e 3
21 _ ' .
22 250063 Am Asy, LH We Drive 1 | 52 750207 Circiip, 16mm 2|
B8 00 Spacer, x(Sleeve) 2 | 53 750241 Buk 4 C
24 Coupling, . 2 | 54 BS0121 Washer, RatS/8"x 112" L
25 850062 Anmn Assy, RH Wheel Drive 1 | 55° BSO116 Wheel Asscmbly, Pront 1
26 .250087 Pulley, - 1 | 56 8S0137 Boit, MEx 65
77 850103 Gearbox 1 | s7 850032 Nut, Nyloc 1/2° - 5%
18 850097 Spacer, Rear 1 | 76 850022 Armm Assembly, Stabltiser %
29 §50118 Besring, Nyloo 8 ! 77 850084 Bracket, Castr : k. ‘
- T - 2 - (AL )
- A
- 3 e
. ]
GRASSMASTER 810
(199440 ____
Cosaasnigigr 610 Powarsd bry:
Honda GXV 160 '
N 1
a Item Part Description Qty | Item Part Description Qty |
No No No No
BLADE ANI HOUSING ASSY 68 840140 Housing, 1
69 850142 . 1
58 750219 Nipple, 5 |70 750127 Nut, Nyloc M6 19
39 750128 Nut, Nyloc M16 3 |71 850146 Blade - Gragsmaster 610 1
60 RS0151 Washer. Spi 1 (72 750182 Bolt 1
61 RSO137 W 1|73 750266 Screw,Set M10x 30 1
62 754195 'V Belt BS3 1 |74 850191 Washer. Blade 1
850081 Deck 1 |75 750686 Bush-Pulley Centre 1
64 §S007S Flap .. 1 \ _
65 850074 Bracket,Flap| 1 NOT ILLUSTRATED
664 750282 Seal, Spindle 2 ,
67 J50338 Beming | 2 850086 Spacer-Single Bearing 1




